SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

LTE Band 2/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
7 ||| Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB PULY, SO S s 40 dBm __ — PURY, S, -~
PR ol M | PR, Y " hehat i
&l dgr'
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 881.47676 MHz -45.60 dBm -32.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 937.70865 MHz -45.65 dém -32.65 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.62864 GHz -45.75 dBm -32.75dB 1.000 GHz 1.840 GHz 1.000 MHz 1.70966 GHz -46.01 dBm -33.01 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.95484 GHz -44,61 dBm -31.61 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,47332 GHz -44,24 dBm -31.24 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91242 GHz -40.47 dBm -27.47 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94942 GHz -40.57 dBm -27.57 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64779 GHz -40.55 dBm -27.55 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64979 GHz -40.75 dBm -27.75 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.51206 GHz -36.93 dBm -23.92 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54605 GHz -26.93 dBm -23.83 d
—_— —
)i 2 )i [
L JL ) L JL J
Jat 1 19 1 19
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBm _— - PR.Y. SO SN
PR NP ey et -
dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 838,33333 MHz -45,87 dBm -32.87 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.61856 GHz -45.64 dBm -32.64 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.47008 GHz -44.70 dem -31.70 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.91942 GHz -40.41 dBm -27.41 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265679 GHz -40.68 dBm -27.68 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54555 GHz -36.87 dém -23.87 d&
i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

LTE Band 2/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dB e — e -40 dBm —— o A \"-'\-._ﬁ e
di
e m
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 880.02248 MHz -45.72 dBm -32,72 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.97401 MHz -45,69 dem -32,69 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -42.87 dBm -29.87 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.46072 GHz -46.04 dBm -33.04 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51686 GHz -44,56 dBm -31.56 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51182 GHz -44,52 dBm -31,52 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92742 GHz -40.48 dBm -27.48 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93442 GHz -40.37 dBm -27.37 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64279 GHz -40.63 dBm -27.63 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64429 GHz -40.61 dBm -27.61 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.56055 GHz -36.93 dBm -23.92 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.52506 GHz -36.94 dBm -23,94 d&
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Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
_10 &d) 101S JINE ARS PAES
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
AR -~
-40 dBm — — P e e o R e A
el
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 940,13243 MHz -45,82 dBm -32.82 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.64795 GHz -45.87 dBm -32.87 d8
1.920 GHz 3,000 GHz 1.000 MHz 1,92270 GHz -42.52 dBm -29.52 dB
3.000 GHz 9,000 GHz 1.000 MHz 5.95150 GHz -40.35 dBm -27.35 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264729 GHz -40,71 dBm -27.71 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.56705 GHz -36.93 dém -23.93 d&
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LTE Band 2 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK

Spe Y

Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB — — PIY, O -~ 40 dBrm PILY . S -
J——— i N DU e T PR e B S s
,!m‘ﬂm
ef dEm
60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 973.58071 MHz -45.55 dBm -32,55 dB 30,000 MHz 1,000 GHz 1.000 MHz 865.47976 MHz -45,83 dem -32,83 d
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -44.03 dBm -31.03 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83601 GHz -45.42 dBm -32.42 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96023 GHz -44,66 dBm -31.66 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51326 GHz -44,68 dBm -31.68 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.85150 GHz -40.57 dBm -27.57 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52192 GHz -40.59 dBm -27.59 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65279 GHz -40.63 dBm -27.63 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64129 GHz -40.65 dBm -27.65 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52006 GHz -36.97 dBm -23.97 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.51906 GHz -36.98 dBm -23.98 d&
—_— —
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Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBm Y — — Py S P
!
Kl dk
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 995,39480 MHz -45,65 dBm -32.65 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.61898 GHz -45.88 dBm -32.88 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.97571 GHz -44.56 dBm -31.56 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.94392 GHz -40.51 dBm -27.51.dB
9.000 GHz 13,000 GHz 1.000 MHz 1264379 GHz -40.68 dBm -27.68 dB
13.000 GHz 19,500 GHz 1.000 MHz 1554355 GHz -36.98 dém -23.98 d&
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samranas. FCC RADIO TEST REPORT Report No. : FG193024B
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MFHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0028
40 Normal Voltage 0.0019
30 Normal Voltage 0.0054
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0093
0 Normal Voltage 0.0008
PASS
-10 Normal Voltage 0.0074
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0092
20 Battery End Point 0.0074
Note:
1. Normal Voltage =12 V. ; Battery End Point (BEP) =11.4 V. ; Maximum Voltage =12.6 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

LTE Band 4

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 4 / 20MHz
16QAM

RB Size Full RB

64QAM

256QAM

Middle CH 5.16

Full RB

Full RB

Full RB

Limit: 13dB

6.14

Result

PASS

LTE Band 4 / 20MHz / QPSK LTE Band 4 / 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum E] p— E
Ref Level 30.00 cBm  Offset 12,20 ob vel
o att 0 db__AQT 2 ms @ RBW 20 MHz 0B AQT 2ms @ RBW 20 MHz
@153 view v
s g 1’-\.,__‘-1
. —=. a. 1
5 |
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]
|
|
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1
oF 1.7925 GHz Mean Pwr + 20.00 db CF 1.7325 GHz lean Pwr + 20.00 dB
c v Ci Distribution Function Somples: 130000 Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0a% | o.01% | Mean |  Peok | crest | 10% | 19 | 0a4% | 0.01% |
Trace 1 | 20,95 dbm 27,30 dbm 5.35 da 2.45 0B 4.35 0B 5.16 0B 5.60 0B Trace 1 | 18.61dsm | 25.2a dem 6.65 8 3.04 d8 533 dB 6.14 dB 6.43 0B
— —
[ EEREEEE I [ RECRRRE I

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

26dB Bandwidth

Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.27 1.24 3.05 3.02 4.93 4.88 9.93 581 | 14.27 | 6.17 | 19.06 | 6.19
TEL : 886-3-327-3456 Page Number : A4-2 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

LTE Band 4

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

J

ectrum - ctrum
Ref Level 30.00 GBm  Offset 12,20 dB & RBW 30 kHz RefLevel 30,00 Bm  Offset 12,20 dB & RBW 30 kHz
fo Att 30d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT po Att 30.d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.62 dBm| mili] 15.16 dBm|
. 1.79266220 GHz 1.73215870 GHz
e X e 26.00 dB & ndB 26.00 dB
04 et P Ve - 1.267100000 MHz 104 L AT, Ay T 1242000000 MHZ
i Q factor 1367.4 Qfactor 1394.7
od 7 ¥ o
/ \r ry \L
BUE! : -10d 7
/ b / Ay
20 d 20 d \
i \
L At
= = BMaTa e -30 o
5 Ve o Wtws PN k v
-40 -40 df
50 df -50 di
60 d -60 db
CF 1.7325 GHz 1001 pts Span 2.8 MHz CF 1.7325 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 17326622 GHz 15.62 dBm ndB down 1.2671 MHz ML 1.7321587 GHz 15,18 dBm ndB down 1,242 MHz
T1 1 17318566 GHzZ -10.30 dém nds 26.00 d8 T1 1 1.7318958 GHz -10.76 dBm nds 26.00 da
T2 1 17331238 GHz -10.32 dém Q factor 1357.4 T2 1 1.7331378 GHz -10.50 dém Q factor 1394.7
L I ) - L I b

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

J

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 0 dE SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.65 aBm LY 15.44 abm
1.73311740 GHz 1.73287160 GHz,
20 20
. A 26.00 dB ¥y nde 26.00 dB
04 P e e TS "\ 3.045000000 MHZ, 104 o DR Gt |9 AR 3.021000000 MHZ|
7 q factor 569.2 i q factor \ 573.6
o d / . 0 di \
Y Yo / !
L {
104 f ~ o ) 1‘"‘\
/
/ \ /
204 / — 20 d ¥
~ ¥a ) Ta
- f~ L ~ . _ a I, e
|2 = St A o do = = o
40 d 40 d
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 6.0 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17331174 GHz 16.65 dam nd8 down 3.045 MHz ML 1.7328716 GHz 15.44 dam nd8 down 3.021 WAz
T 1 1,7309595 GHz -9.61 dBm nd8 26.00 dB TL L 1.7310075 GHz -10.42 dbm n 26,00 d8
T2 1 17340045 GHz -9.60 dam qQ factor 569.2 T2 1 1.7340285 GHz -10.73 dam qQ factor 573.6
L U J wa L JU

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.66 dBm) ™M1[1] 14.77 dBm)
1.73081200 GHz 1.73198100 GHz,
= > ndB 26.00 dB)| @ T ndB 26.00 dB|
0 S N ST, A BAPA A 4.925000000 MHz e A Dprclon S B 4.875000000 MHZ]
] Q factor \ as1.4 7 Q factor \l 355.9
o4 0d
7
10 df -10 o
/
204 ¢ 20d .f
- bl /
SR80 d =y SRR SEE—_
40 df
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.730812 GHz 1466 dBm nd8 down 4.925 MHz ML 1.731981 GHz 14.77 dBm nd8 down 4.875 MRz
T 1 1,730052 GHz -11.66 dam nd8 26.00 dB TL L 1730032 GHz -11.18 dam n 26,00 d8
T2 1 1,734978 GHz -11.61 d8m Q factor 351.4 T2 1 1.734908 GHz -11.46 dBm Q factor 355.3
L J wa L ) J
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ssamonias. FCC RADIO TEST REPORT Report No. : FG193024B

LTE Band 4

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz Ref Level 30.00 dom  Offset 12.20 0B @ RBW 300 khz
o At 30d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o At 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@ 1Pk Max
MiL1] 16.45 dBm) ZETEN] 16.62 dBm|
i 1.7329B00 GHz| . 1.7317210 GHe|
20 I~ nds 26.00 dB| 20 dam ~ ndB 26.00 db|
04 il cliingi T bSO ©.930000000 MHZ 10 o s atdiindiel Bw 5.814000000 MHZ|
Q factor \ 174.5 7 Y Q factor 297.9
[ | /
od , L od 1‘
4 'l 3 :
-0 -10
i | I 1
[ \
I Y 20 d s =
S [ A S AW v -
M e
40 [
50 d 50
~60 df 60 df
CF 1.7925 GHz 1001 pts Span 20.0 MHz CF 1.7325 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value | ¥-value | __Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML T 1,73298 GHz 16.45 dam nd@ down 9,93 MHz 2 1 1.731721 GHz 16.62 dom nd@ down 5,514 MHz
T fy 1727505 GHz -9.24 dam nds 26.00 dB T1 1 1.727645 GHz -9.41 dam nde 26.00 d8
T2 1 1,737435 GHz .64 dBm Q factor 174.5 T2 1 1.733450 GHz -2.69 dBm Q factor 297.8
L I ] - L ) J

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum bectrum L2
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz Ref Level 30.00 dom  Offset 12.20 0B @ RBW 300 khz
o Att 30dE SWT  126us @ VBW 1MHz  Mode Auto FFT o At 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
Mi[1] 14.70 dBm ™M1[1] 16.23 dBm)|
1.7271350 GHZ| 1.7298330 GHe|
20 -
w ndB 26.00 dB 20 dam —Ir ndB 26.00 dB|
o AL r e By 14.266000000 MHZ| 10 dém P et hn s it Bw 6.174000000 MHZ|
7 Q factor 3 121.1 7 1 Q factar 280.2)
4 | [ A
a od
\ 1 !
-tod 10 9 Y
, T ] |
204 = iy 204 / e =
ST R ke ASPAAA Mo Pl o Vi
a0 30 L i
RS N\
And 240 d . g -
50 d 50
60 d 60 df
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 1.7825 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML f 1727135 GHz 14,70 dam nd8 down 14.266 MHz ML 1 1.729833 GHz 16.23 dém nd@ down 6.174 MHz
T 1 1,725437 GHz -9.87 dBm nd8 26.00 dB T 1 1.725187 GHz -9.32 dam nde 26.00 d8
T2 1 1,739693 GHz -11.57 dam qQ factor 1211 T2 1 1.731361 GHz -2.76 dBm Q factor 280.2

L U J wa L )i J

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum - L2
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz Ref Level 30.00 dbm  Offset 12.20 0B & RBW 300 kHz
o At 30d8 SWT  18.5us @ VBW 1MHz  Mode Auto FFT o At SDdB SWT  18.0ps @ VBW  1MHZ  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
LY 13.95 aBm| Mi[1] 16.26 dBm|
1.7340180 GHz| 1 1.7275450 GHz]|
"
= i ndB 26.00 dB| 20 dem o | ndn 26.00 dB|
. _ - et s B A o 19.061000000 MHz| ! ™ By 6.194000000 MHz
W {I T Q factor™ ] 91.0) 10 dem Q factor 278.9|
o d | o d |
A ! I
-10 df = i- -0 ¥
204 [ z0d { b
21 7
P T tomn] / Y
2461 45 . . . |
A s | P
40d a W SN .
e
50 d 50
-60 df -60
CF 1.7925 GHz 1001 pts Span 40.0 MHz CF 1.7325 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | Function | Function Result |
M1 1 1,734018 GHz 13.95 dBm ndB down 19.061 MHz M1 1 1.727545 GHz 16.26 dBm ndB down 6.194 MHz
T 1 172287 GHz -12.22 dbm nd8 26.00 dB Ti 1 1.72287 GHz -9.31 dém nd@ 26.00 dB
T2 1 1.741931 GHz -11.93 dém Q factor 91.0 T2 1 1.729063 GH2 -9.94 dam Q factor 278.9
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J
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Report No. : FG193024B

Occupied Bandwidth

Mode LTE Band 4 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 1.09 2.73 2.72 4.48 4.50 8.97 500 | 13.37 | 5.00 | 17.86 | 511
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG193024B

LTE Band 4

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

o o
Ref Level 30.00 dém  Offset 12,20 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il ™Il 14.57 dBm|
1.73238250 GHz
= Y Occ B 1.088111888 MHz « B Oce B 1.090909091 MHZ|
L APy e VA AN ] evnd V] PN
104 f v v : 104 Lol Ml i
0 A - 0 1
/‘ N\ !
BUE! -10d
/ %, / \
20 d 3 20 di T T
: I
30 deny . = = vy v
.
-40d
-50 d -50 di
60 d -60 db
CF 1.7325 GHz 1001 pts Span 2.8 MHz CF 1.7325 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 17324552 GHz 15.39 dBm ML 1.7323825 GHz 14.57 dBm
TL 1 1.73195455 GHz 9.50 dém Oce Bw 1.088111888 MHz TL 1 1.73195455 GHz 7.92 dBm Oce Bw 1.090909091 MH2z
T2 1 173304266 GHz 9.78 dbm T2 1 1.73304545 GHz 7.76 dém

L )i

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

)
v
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.98 dBm) 15.66 dBm)
- ! 1.73157690 GHz - 1.73167860 GHz,
=3 2.727272727 MHz 2.715284715 MHZ
e A I R U LN o
10d 104 ¥
ad : od ; -
] \
-10 df / -10 d \
f o \
] 20 b
\ - N - e (S R
40 df -40 di
50 df 50 d
60 d -60 di
CF 1.7925 GHz 1001 pts Span 6.0 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17315769 GHz 16.98 dam ML 17316788 GHz 15.66 dam
T 1 1.73112737 GHz 10.13 dBm Oce Bw 2.727272727 MHz TL L 1.73115135 GHz 9.70 dBm Oce Bw 2.7152B4715 MHz
T2 1 173385465 GHz 10.52 dam T2 1 1.73386663 GHz 10.12 dam
—

L I ]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offsel 12,20 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,20 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.93 dém| mili] 13.71 dBm|
20 1.73091200 GHz, - 1.73381900 GHz
4.475524476 MHz| occlk 4.495504496 MHz
104 - NN 104 PSRN S L0
[ /
od - 0 4 |
/ / \
10 df -10 o
f /
20 d 1 20 7
0 & s 30 :
K v AS 30 dBm— A 7
¢ = 0B i % EA™Y iy
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 10.0 MHz CF 1.7325 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1730012 GHz 14.93 dBm ML 1.733819 GHz 13.71 dBm
TL 1 17302622 GHz 9.99 dém Occ Bw 4.475524476 MHz TL L 1.7302522 GHz 8.94 dBm Occ Bw 4.495504496 MHz
T2 1 17347378 GHz 9.20 dém T2 1 1.7347478 GHz 8.67 dom
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

LTE Band 4

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum -
Ref Level 30.00 cBm  Offsel 12,20 dB & RBW 300 kHz Ref Level 30.00 dém  Offset 12.20 db @ RBW 300 khz
o att 30de SWT  12.6ps @ VBW 1MHz  Mode Auta FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 17k Max
mili] 16.27 dBm| [ETEN] 16.14 dBm)|
. 1.7296430 GHz ™ 1.7308020 GHZ|
e X OceBw B.071028971 MHz 20 dsm [x Occ Bw 1.995004995 MHz
L e e A T e N Y
10 df - 10 d8m
/ \
o i ! od -
\
BUE! \ -0 I
/ Y |
20 d - 20 d — =
b S A A Ve,
a0
-40d
50 df 50
-60 df -60 d
CF 1.7325 GHz 1001 pts Span 20.0 MHz CF 1.7325 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value | ¥-value | __Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 1729643 GHz 16.27 dBm M1 1 1.730B0Z GHz 16.14 dbm
TL 1 17280045 GHz 10.14 dBm Occ 8w 8.971028971 MHz TL 1 1.7279246 GHz 9.02 dem oce Bw 4.085004995 MHz
T2 1 17369755 GHz 10.12 dBm T2 1 1.7329196 GHz 8.73 dBm

L ) ]

L ) J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum bectrum L2
Ref Level 30.00 Gem  Offset 12.20 db @ RBW 300 kHE Ref Level 30.00 dom  OFfset 12.20 08 & RBW 300 Ehz
o aet 0dE SWT  12.6ps @ VBW 1MHz  Mode Auto FET o Aut 0de SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max (@ 1Pk Max
™m1[1] 14.46 dBm)| ™M1[1] 17.07 dBm|
1.7336390 GHz, 1 1.7297430 GH|
=0 T oce B 13.366633367 MHz 20 dsm . - oce Bw 5.004995005 MHz
A T T} it kv
104 T4 e et 10 dBm e
)
od 7 od L IL
104 T 10 f{
/ \ \
204 » . .
o (VSR AP \
e }
N S\ o~
a0 d R A
504 50
50 di 0 d
CF 1.7925 GHiz 1001 pts Span 30.0 MHz CF 1.7325 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 1.733639 GHz 14.45 dBm ML 1 1.729743 Ghz 17.07 dém
T 1 1.7258467 Gz 7.84 dBm Occ Bw 12.356633357 Mz T1 1 1.7256968 GHz 9.57 dBm oce Bw 5.004995005 MHz
T2 1 1.7392133 GHz 5.38 dBm T2 1 1.7307016 GHz 8.75 dBm

L I ]

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum - L2
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz Ref Level 30.00 dbm  Offset 12.20 0B & RBW 300 kHz
o At 30de SWT  18.8ps @ VBW 1MHz  Mode Auta FFT o At SDdB SWT  18.0ps @ VBW  1MHZ  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Max
LY 14.11 dBm| Mi[1] 16.35 dBm|
1.7324600 GHz| A 1.7254670 GHz|
20 ~
Occ B 17.862137862 MHz 20 dem Foror oce Bw 5.114885115 MHz
1 A o 2 el
10 df LI SN T UL L, - 10 dém
0 / a
/
-10 df -10 \
/ / \, .
20 d v -20 di £ Ty P — o)
P AT N S o A A A \
o T f\r 0 ~.
i -30 v
o
40 df 4. i, o
50 df 50
-60 df 60
CF 1.7925 GHz 1001 pts Span 40.0 MHz CF 1.7325 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | Function | Function Result |
M1 1 1.73246 GHz 14.11 dBm M1 1 1.725467 GHz 16.35 dBm
T 1 1,723549 GHz 8.65 dBm Oce Bw 17.862137862 MHz Ti 1 1.7233881 GHz 7.75 dém Occ Bw 5.114885115 MHz
T2 1 1.7414111 GHz 8.76 dBm T2 1 1.728504 GH2 7.69 dBm

L ]I J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

Conducted Band Edge

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 12,20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line 'PIIHLU IS_LINE_ABS PASES
20 dBm 20 dém: {
N N
10 dém f ! 10 dem / \
|
ods '\ 0 dem ( t
|
-10 dBm ¥ -10 dBm
SPURIOUS_LINE_ABS l' f
20 dem 20 dim 5
-30 dém M ‘w'm -30 dBfn !
[ NI g\l ™
| Al S
PP e J‘N“"/ \‘\f’\l fmmtdh
-50 dam = -50 dem L
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -31.53 dém -18.53 d& 1.783 GHz 1.755 Ghz 100.000 kHz 175475 GHz 20.65 dBm -9.35 db
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz -25.41 dbm -12.41.d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75500 GHz -24.61 dBm -11.81 d8
1,710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 20.29 dem -9.61 d& 1756 CH2 1768 GH2 1,000 Mz 75600 CHe 30.90 dBm 17'50°ds,
.
I e | 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12,20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
. . x ABS Li SPURIOUS INE_ABS PASS
20 dIB’I'F“H PURIOUS INE_ABS PABS 20 ﬂB;':i‘p S
10 dBm b y 10 darf"’"“"'”“"'*\
ode ’/ !] 0 dBm \
-10 dem ! \ -10 ddm -
SPURIOUS_LINE_ABS [ \ {
-20 dem kL 20 dpm 1
-30 dem "' -30 dem B
MM 1"‘--\« \.‘“ Sl
—
40 derm. T s -40 dem o
. I [-Mn S—
50 tem -50 dem
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170898 GHz -27.84 dém -14.84 dB 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75456 GHz 12.18 dBm -17.82 dB
1.708 GHe 1.710 GHz 20.000 kHz 1.71000 GHz -32.24 dém -19.24 d8 1.755 GHz 1.756 GHz 20.000 kHz 1.75500 GHz -32.11 dBm -19.11 de
1.710 GHz 1.712 GHz 100,000 kHz 1.71094 GHz 12,59 dBm -17.41 dB 1756 CH2 765 ors 1,000 Mz 1 7600 Chs 57 54 dhm 1424 B
T
i J1 £
2021 20:05:08
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG193024B

LTE Band 4/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém Offset 12.20 db Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P [\ 20 gbine r\ 5
10 dém / \ 10 dBm / \
0dB T 0 dem J !
-10 dBm { -10 dBm.
SPURIOUS_LINE_ABS h H
-20 dBm ; -20 dBm "4
-30 dBm A -30 dB [
ot | ]| WL Pl
-40 dm o f T 40 dEm: T B
——— / W N s
50 dém -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts StD_L .765 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -32.74 d&m -19.74 dé 1.753 GHz 1.755 GHz 100.000 kHz 1.75476 GHz 19.07 dBm -10.93 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -27.13 dBm -14.13 dB 1.755 GHz 1.756 GHz 20,000 kHz 1.75502 GHz -95.49 dBm -12.49 de
1.710 GHz 1.712 GHz 100,000 kHz 1,71025 GHz 19.61 dBm -10.39 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75606 GHz -32.05 dbm -19.05 dB
\
il A I [] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHEKABS PABS
6 3 5 ABS Line SPURIOUS, INE_ABS PAES
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dBm -~ 0 dBr{ .\
o b / \ 0 dem \
-10 dem - -10 dim :
SPURIOUS_LINE_ABS { \ !
-20 dem T { -20 dbm
-30 dom | | -30 gBm }
P A
.
40 dBm — o 7 it 40 derm S, v
-
e o s A
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70800 GHz -30.43 dém -17.43 d& 1.783 GHz 1.755 Ghz 100.000 kHz 175474 GHz 11.31 dBm -18.69 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz ~33.06 dBm -20.06 d& 1.755 GHz 1.756 GHz 20,000 kHz 1.75500 GHz -31.72 dBm -18.72 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71105 GHz 11.08 dBm -18.92 dB 1.756 GHz 1765 GH2 1,000 Mz 75600 CHe 2876 dhm 1578 ds
Y
I it i
20:05:46
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LTE Band 4/ 3MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
G | 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dkine I 5
10 dem 10 dBm:
0ds l 0 dem J
-10 dam | -10 dBm
SPURIOUS_LINE_ABS H »‘
20 dem 20 dBm
Ll A N
-30 dBm i \ +H || f21 der
[ J ST,
_40 dem A it ) ¢ "L!I\ ’ \ | ! |ad dem / \ M \ e e plebana
wa"\' s ‘ fJ "l W ‘ d\,..mv‘» W \’\“ i E— M‘\W
S0 dam = 50 dém -
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz | (| Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70878 GHz -35.10 dém -22.10 d 1,752 GHz 1.755 GHz 100.000 kHz 1.75474 GHz 20.48 dBm —gﬁl
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -21.58 dém -8.58 d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -23.05 dBm -10.05 dB
1,710 GHz 1.713 GHz 100,000 kHz 1.71024 GHz 20.26 dem -9.74 d& 1.766 CHz 1768 GH2 1,000 Miz 175726 GHz 32 .56 dBm 216.96 dB
T
Il - I [ )

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Lt SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dB 10 dBm
m [P PSEERPRTIT— vrrarye— o - n\
0 dB ‘H \ dem. ¥
-10 dBm L10 dem E
SPURIOUS_LINE_ABS \
20 dem 20 dim J
-30 dBm o i st l -30 dBm P
. e I o \ ol
- ! — o™ - Y M M T
Ww,.-».mww W ™ memh—.wwwm
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[[Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 Gz 1.700 GHz 1.000 MHz 170898 GHz -27.70 dém -14.70 d& 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75361 GHz .49 dBm -21.51 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -30.21 dém -17.21.d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -29.50 dBm -16.50 dB
1,710 GHz 1.713 GHz 100,000 kHz 171172 GHz 8,34 dém -21.66 dB 1756 CH2 1768 GH2 1,000 Mz 75603 CHe ~57.49 cbm 14 49 db,
T
I 1 P
2021 20:14:41
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LTE Band 4/ 3MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge /1 RB

ectrum Z um
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém Offset 12.20 db Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P }\ 20 gbine 5
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|
ode \ 0 dem —
-10 dBm -10 dBm. ,
SPURIOUS_LINE_ABS H H
20 dBm L\ -20 dBm
-30 dBm ‘(\ {m" dem—] ’I‘
_ I AR
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i -
-50 dam o -50 dem o
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts stop 1.713 GHz |||l start 1.752 GRz 3003 pts Stop 1.765 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70884 GHz -36.11 d&m -23.11 dé 1.752 GHz 1.755 GHz 100.000 kHz 1.75476 GHz 19.51 dBm -10.49 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -23.09 dBm -10.09 dB 1.755 GHz 1.756 GHz 20.000 kHz 1.75500 GHz -24.83 dbm -11.83 de
1.710 GHz 1.713 GHz 100,000 kHz 1.71021 GHz 18.82 dBm -11.18 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75713 GHz -35.32 dbm -22.32 dB
\
il A I [| o

20:14:03

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PABS
A ' ) Aks Line _EPURIOUS_LINE_ABS PABS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dBm 10 dBm—
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I i gy,
BN IR [— — i |
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[[Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70858 GHz -29.17 dém -16.17 d& 1.752 GHz 1.755 Ghz 100.000 kHz 1.75302 GHz 7.58 dBm -22.42 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -30.77 dém -17.77.d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -31.60 dBm -13.80 dB
1.710 GHz 1.713 GHz 100,000 kHz 171214 GHz 7.65 dim -22.35 dB 1.756 GHz 1765 GH2 1,000 Miz 75602 CHe 28,65 dBm 1568 db

]" 1
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Report No. : FG193024B

LTE Band 4 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l Hm
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém Offset 12.20 db Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
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start 1.7 GHz 3003 pts Stop 1.715 GHz | |[Start 1.75 cHz 3003 pts Stop 1.765 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1,70885 GHz -35.33 dém -22.33 dé 1.750 GHz 1.755 GHz 100.000 kHz 1.75466 GHz 20.19 dém -5.81 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -21.91 dBm -8.91 dB 1,755 GH 1.756 GHz 50.000 kHz 1.75502 GHz -24.17 dBm S11.17 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71035 GHz 20.23 dBm -9.77 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75601 GHz -34.36 dBm -21.36 dB
T
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
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Offset 12.20 dB Mode Auto Sweep

Spectrum
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Mode Auto Sweep
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70878 GHz -28.91 dém -15.91 d& 1.750 GHz 1.755 Ghz 100.000 kHz 175383 GHz 6.62 dBm -23.18 0B
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1.710 GHz 1.730 GHz 100.000 kHz 1.71431 GHz 4.49 dBm -25.51 dB 1,756 GHz 1.765 GHz 1,000 MHz 1,76213 GHz ~43.32 dém ~30.32 dB
) J L ) ] ]
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Conducted Spurious Emission

LTE Band 4/ 1.4MHz

@) (Spectrum | e
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PARS
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB 20 dBm
30 dB -30 dBm
.40 dB ~ — - Acaln e, med (| 40 dBm A P, P
e e ' o - !
= dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 958.06847 MHz -45.86 dBm -32.86 dB 30,000 MHz 1,000 GHz 1.000 MHz 991.51674 MHz -45.,90 dBm -32.90 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.63161 GHz -45.73 dBm -32.73 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65295 GHz -45.96 dBm -32.96 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.43106 GHz -43,23 dBm -30,22 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.06317 GHz -44,31 dBm -31.31d8
3.000 GHz 5.000 GHz 1.000 MHz 5.948650 GHz -40.60 dBm -27.60 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95342 GHz -40.61 dBm -27.61 db
9.000 GHz 13.000 GHz 1.000 MHz 12.67229 GHz -40.74 dBm -27.74 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65029 GHz -40.48 dBm -27.48 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.54958 GHz -36.98 dBm -23.98 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55333 GHz -36.35 dBm -23.85 dB&
- p— e
( i J q Ll { )|\ J v
D 1 1 20:09:1

Highest Channel / QPSK

Spectrum EP
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PABS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
PN . LW,
-40 dem — — - ———
W-.ﬂh—-
-ou dBi
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 988,60920 MHz -45,78 dBm -32.78 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.56689 GHz -45.61 dBm -32.61 d8B
1.765 GHz 3.000 GHz 1.000 MHz 2.43394 GHz -44.,50 dBém -31.50 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.00400 GHz -40.55 dBm -27.55 dB
9.000 GHz 13,000 GHz 1.000 MHz 1262890 GHz -40.62 dBém -27.62 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.51500 GHz -36.85 dém -23.85 d&
il
JL J
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LTE Band 4 / 3MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB Y. At (] - o AR,
40 T~ —— — X e 40 dBm — n — — —~—— e
o dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 953.22089 MHz -45.90 dBm -32,90 dB 30,000 MHz 1,000 GHz 1.000 MHz 93092204 MHz -45,68 dem -32,68 db
1.000 GHz 1,700 GHz 1.000 MHz 1.64175 GHz -45.90 dBm -32.90 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59838 GHz -45.87 dBm -32.87 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,43065 GHz -44,51 dBm -31.51 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,43271 GHz -43,50 dBm -30,50 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99192 GHz -40.26 dBm -27.26 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93592 GHz -40.51 dBm -27.51 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64979 GHz -40.61 dBm -27.61 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64229 GHz -40.63 dBm -27.63 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.52666 GHz -36.76 dBm -23.76 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.53833 GHz -36.92 dBm -23.82 dB
p— m——
)i 2 )i [

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dam — — o~ nt Pt o et
et de !
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 955,15992 MHz -45,69 dBm -32.69 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.60712 GHz -45.00 dBm -32.90 d8
1.765 GHz 3.000 GHz 1.000 MHz 2.62078 GHz -44.63 dBém -31.63 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.93042 GHz -40.55 dBm -27.55 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265279 GHz -40,49 dBm -27.49 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.54791 GHz -36.89 dém -23.89 d&
v S
J1 J L
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LTE Band 4 / 5MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
4B PNV P PN} faut
40 o — - i -40 dBm — - —
el dem
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 959.03798 MHz -45.64 dBm -32.64 dB 30,000 MHz 1,000 GHz 1.000 MHz 985.69965 MHz -45,37 dém -32,37 d8
1.000 GHz 1,700 GHz 1.000 MHz 1.43641 GHz -46.01 dBm -33.01 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.61692 GHz -45.75 dBm -32,75 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.43271 GHz -43,96 dBm -30,96 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,43353 GHz -44,32 dBm -31.32 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.80442 GHz -40.63 dbm -27.63 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90642 GHz -40.57 dBm -27.57 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63980 GHz -40.6¢ dBm -27.64 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65929 GHz -40.64 dBm -27.64 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52458 GHz -36.96 dBm -23.96 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54041 GHz -36.79 dBm -23.79 dB
p— m——
)i 2 )i [

Highest Channel / QPSK
Spectrum @

Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBm — = PV, S L |
4
wef de
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 943,62574 MHz -45,69 dBm -32.69 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.60607 GHz -45.83 dBm -32.83 d8
1.765 GHz 3.000 GHz 1.000 MHz 2,43188 GHz -44,32 dBém -31.32.d8
3.000 GHz 9.000 GHz 1.000 MHz 6.93692 GHz -40.54 dBm -27.54 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264729 GHz -40.61 dBm -27.61 dB
13.000 GHz 18,000 GHz 1.000 MHz 1553708 GHz -36.89 dém -23.89 d&
v S
J1 J L
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LTE Band 4/ 10MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 de n — —— A Al e ||| -40 dBm —— — ——— o A g
e ]
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 989.57771 MHz -45.84 dBm -32.84 dB 30,000 MHz 1,000 GHz 1.000 MHz 863.54073 MHz -45.73 dBm -32,73 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69318 GHz -41.43 dBm -28.43 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.61027 GHz -45.79 dBm -32,79 d
1.765 GHz 3,000 GHz 1.000 MHz 2.51254 GHz -44,54 dBm -31,54 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,43312 GHz -43,75 dBm -30,75 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91442 GHz -40.52 dBm -27.52 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.95742 GHz -40.48 dBm -27.48 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65929 GHz -40.57 dBm -27.57 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64729 GHz -40.47 dBm -27.47 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52666 GHz -36.93 dBm -23.93 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54500 GHz -36.87 dBm -23.87 d&
p— m——
)i 2 )i [
L JL ) L JL J
D: 1 1 20:35:42
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1,000 MHz 84269615 MHz -45.81 dBm -32.81 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1,59593 GHz -45.84 dBm -32.84 d8
1.765 GHz 3.000 GHz 1.000 MHz 2,50802 GHz -44.36 dBém -31.36 d8B
3.000 GHz 9.000 GHz 1.000 MHz 6.90842 GHz -40.49 dBm -27.49 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265329 GHz -40,55 dBm -27.55 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.55833 GHz -36.89 dém -23.89 d&
T S
J1 J L
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LTE Band 4 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
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o dem
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 999.27286 MHz -45.68 dBm -32.68 dB 30,000 MHz 1,000 GHz 1.000 MHz 8B85.83958 MHz -45,95 dem -32,95 di
1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -39.47 dBm -26.47 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -40.81 dBm -27.81 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.96728 GHz -44,34 dBm -31,34 dB 1,765 GHz 3,000 GHz 1.000 MHz 2.46069 GHz -44,71 dBm -31.71 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85992 GHz -40.47 dBm -27.47 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52542 GHz -40.47 dBm -27.47 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64879 GHz -40.53 dBm -27.53 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65429 GHz -40.42 dBm -27.42 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.51208 GHz -36.90 dBm -23.90 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54041 GHz -36.77 dém -23.77 dB
p— m——
)i 2 )i [
L JL ) L JL J
D: 1 20:40:11 1
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 921,71164 MHz -45,77 dBm -32.77 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1,57004 GHz -45.88 dBm -32.88 dB
1.765 GHz 3,000 GHz 1.000 MHz 1.76767 GHz -35.18 dBm -22.18 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.92742 GHz -40.44 dBm -27.44 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265629 GHz -40.41 dBm -27.41 dB
13.000 GHz 18,000 GHz 1.000 MHz 1551458 GHz -36.76 dém -23.76 d&
v S
J1 J L
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LTE Band 4 / 20MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 964.85507 MHz -45.87 dBm -32.87 dB 30,000 MHz 1,000 GHz 1.000 MHz 982.30635 MHz -45.60 dém -32.60 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -36.11 dBm -23.11 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68828 GHz -44,94 dBm -31.94 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.43147 GHz -44,26 dBm -31.26 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,50020 GHz -44,62 dBm -31.62 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93642 GHz -40.39 dBm -27.32 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.54092 GHz -40,39 dBm -27.3% db
9.000 GHz 13.000 GHz 1.000 MHz 12.64629 GHz -40.6¢ dBm -27.64 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65529 GHz -40.65 dBm -27.65 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52750 GHz -36.62 dBm -23.62 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54125 GHz -36.39 dBm -23.89 dB&
p— m——
)i 2 )i [
L JL ) L JL J
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Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
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=70 dBs
-90 dém
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
rSpurInus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 988, 12344 MHz -45,74 dBm -32.74 dB.
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -43.70 dBm -30.70 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.77220 GHz -37.51 deém -24.51 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.94142 GHz -40.45 dBm -27.45 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264929 GHz -40.61 dBm -27.61 dB
13.000 GHz 18,000 GHz 1.000 MHz 1553083 GHz -36.99 dém -23.99 d&
i
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Frequency Stability
Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0003
40 Normal Voltage 0.0006
30 Normal Voltage 0.0063
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0096
0 Normal Voltage 0.0094
PASS
-10 Normal Voltage 0.0076
-20 Normal Voltage 0.0039
-30 Normal Voltage 0.0042
20 Maximum Voltage 0.0080
20 Normal Voltage 0.0034
20 Battery End Point 0.0074
Note:
1. Normal Voltage =12 V. ; Battery End Point (BEP) =11.4 V. ; Maximum Voltage =12.6 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 5

Peak-to-Average Ratio

Mode

LTE Band 5/ 10MHz

Mod. QPSK

16QAM

64QAM 256QAM

Limit: 13dB

RB Size Full RB

Full RB

Full RB Full RB

Result

Middle CH 5.28

6.20

- - PASS

LTE Band 5/ 10MHz / QPSK

LTE Band 5/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB
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26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.26 1.28 3.03 2.98 4.83 4.89 9.93 5.75 - - -
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